Date Reported 02/11/200 Report Number: 205

LASER TEXTURE METER TEST REPORT

Client Name	CMW Tamworth		
Scheme Name	Soothill Landfill	Lab Ref.	10204
Location		Sample No.	
Chainage		Ticket No.	
Material Type	BS 594 Hot Rolled Asphalt		
Material Name	HRA Wearing Course Type F Design	Date Taken	16/04/199
Source of Material	Tarmac	Date Received	16/04/199
Plant	Dene	Date Tested	
Stone Type	Rock		

Test Method BS 598
Analysis of 0/3 Wearing Course Table 3 - Col 3/1

Disclaimer

Location. Carriageway.

Direction. Volume of Cylinder.

Location	Mean Laser Meter Value	Equivalent Sandpatch Value		

		_			
Standard Sample Weight	Remarks		Client		
Non-Standard Sample Weight			File		
Certificate of Sampling	Sampled by	Glen Johnson	Site		
	Signed	_			
	Materials Engineer				